
University of Central Florida University of Central Florida 

STARS STARS 

Electronic Theses and Dissertations, 2004-2019 

2018 

Cost and Environmental Impacts of Leachate Nitrogen/Cost and Environmental Impacts of Leachate Nitrogen/

Phosphorus Management Approaches Phosphorus Management Approaches 

Alaa Alanezi 
University of Central Florida 

 Part of the Environmental Engineering Commons 

Find similar works at: https://stars.library.ucf.edu/etd 

University of Central Florida Libraries http://library.ucf.edu 

This Masters Thesis (Open Access) is brought to you for free and open access by STARS. It has been accepted for 

inclusion in Electronic Theses and Dissertations, 2004-2019 by an authorized administrator of STARS. For more 
[...]
all processes, labor costs were calculated assuming the workers work 40 hours/week, and 4 

weeks/month, with a salary of $20/hour. Chemical additions for SBR include the addition of a 

carbon source (methanol).  

3.3.1.3 Power Cost 

This section goes through the approach followed in the calculation of power costs 

(Metcalf et al., 2014). First, in order to calculate the total power requirement, the effluent 

substrate concentration was calculated using Equation 9 (Metcalf et al., 2014): 

S =
Ks[1+bH(SRT)]

SRT(μm−bH)−1
 (9) 

Where, 

 S= effluent substrate concentration (BOD), g/m3 

 SRT= solids retention time, d  

 Ks= half-velocity constant, g/m3 

 μm= maximum specific bacteria growth rate, g biomass/g biomass∙d 

 bH= specific endogenous decay coefficient, g VSS/g VSS∙d 

Total oxygen required was calculated using Equation 10. The biomass as VSS wasted (Px,bio) 

was determined using Equation 11.  Since oxygen required for nitrification must be considered, 

nitrogen oxidation was calculated using Equation 12 (Metcalf et al., 2014), where nitrogen mass 

balance for the system was performed.  

R0 = Q(S0 − S) − 1.42Px,bio + 4.57Q(NOX) (10) 



33 

 

Px,bio = [
QYH(S0−S)

1+bH(SRT)
+

fd(bH)QYH(S0−S)SRT

1+bH(SRT)
] (11) 

NOX = TKN − Ne −
0.12Px,bio

Q
 (12) 

Where,   

R0= OTR= total oxygen required, g/d 

Px,bio= biomass as VSS wasted, g/d 

S0= influent substrate concentration as BOD, g/m3 

NOx= amount of NO3 − N produced from nitrification of NH4 − N, g/m3 

YH= synthesis yield, g biomass COD/g bCOD removed 

fd= fraction of biomass that remains as cell debris, 0.10-0.15 g VSS/g biomass VSS 

depleted by decay 

TKN= influent TKN concentration, mg/l 

Ne= effluent NH4 − N concentration, mg/l 

 After the total oxygen required was calculated, the standard oxygen transfer rate (SOTR) was 

then calculated using Equation 13 (Metcalf et al., 2014). 

SOTR = OTR × [[
τβΩ(C∞20

∗ −C)

C∞20
∗ ] [(θt−20](α)(F)]−1 (13) 

Where,  

 OTR=total oxygen required, kg/h  

 SOTR = standard oxygen transfer rate, kg/h 

 𝛼 = relative oxygen transfer rate   

 𝛽 = oxygen saturation factor (0.95 to 0.98) 

 F= diffuser fouling factor (0.65 to 0.9) 



34 

 

 Cst
∗ = dissolved oxygen surface saturation concentration at operating temperature, mg/l 

 Cs20
∗ = dissolved oxygen surface saturation concentration at standard temperature, mg/l 

 C∞20
∗ = DO saturation in wastewater for diffused aeration, mg/l 

 𝜃 = empirical temperature correction factor (1.024) 

 τ= temperature correction factor  

 Ω= pressure correction factor  

 𝛼 = relative oxygen transfer rate  

C∞20
∗  can be calculated using the following Equation (Metcalf et al., 2014), as shown in Equation 

14.  

C∞20
∗ = Cs20

∗ [1 + de (
Df

Ps
)] (14) 

Where, 

 Ps= standard barometric pressure (10.33 m) 

 de= mid-depth correction factor (0.40) 

 Df= diffuser Depth, m 

 Pb= barometric pressure, m 

Motor power from air blowers accounts for a portion of the total plant demand, where air 

flowrate is a function of SOTR and the diffuser efficiency. Fine bubble diffusers range between 

20 to 35% specific oxygen transfer efficiency (SOTE) (Eini, 2012). The air flowrate was found 

using Equation 15 (Metcalf et al., 2014): 

Air flowrate (
m3

min
) =

SOTR

E∗
(kg air)

m3 
∗(60

min

h
)∗(0.2318(

(kg O2)

kg air
)
 (15) 



35 

 

Where E is the fine bubble membrane diffusers with an aeration clean water SOTE of 35%. The 

concentration of oxygen by weight is 0.2318 kgO2/kg air and therefore the air flowrate was 

calculated to be 10.7 m3/min. Shown in Table 5 are all assumptions and values used to calculate 

the air flowrate in a SBR process.  

Table 5: Air Flowrate Cost Parameters  

Parameters Unit Value 

Temperature °C 25 

Ks g/m3 8 

Maximum specific bacteria 

growth rate 

g/g*d   8.42 

bH g/g*d 0.146 

bn g/g*d 0.196 

SRT  Days 10 

YH g VSS/g bCOD 0.45 

NOX g/m3 640 

BODL of one mole of cells mg O2/mg cell  1.42 

fd g/g 0.15 

MLSS g/m3 4800 

Average diffuser submergence m 4.75 

𝛼  unitless  0.50 

𝜃    unitless 1.024 

Standard temperature  °C 20.00 

𝛽    unitless 0.95 

Cst
∗  g/m3 8.26 

Cs20
∗  g/m3 9.09 

Pb m 9.71 

Ps m 10.33 

de unitless 0.40 

C∞20
∗  mg/l 10.76 

F  unitless 0.85 

Temperature correction factor  uniless 0.91 

Pressure correction factor   unitless  0.94 

Temperature  K 298.15 

Atmospheric pressure  atm 0.94 

Density of air  kg/m3 1.11 

Oxygen by weight  kg O2/m3 0.26 

Diffuser efficiency  %  35 

 



36 

 

Power requirement for aeration was then calculated using Equation 16 (Metcalf et al., 2014): 

Pw =
wRT1

28.97ne
[(

P2

P1
)

n

− 1] (16) 

Where, 

Pw = power requirement of each blower, kW 

w = air mass flowrate, kg/s 

R= universal gas constant for air, 8.314 J/mole*K 

T1= absolute inlet temperature, K 

P1= absolute inlet pressure, atm 

P2= absolute outlet pressure, atm 

n= (k-1)/k where k is the specific heat ratio. n = 0.283 

28.97= molecular weight of dry air  

550= conversion factor from ft*lbs/s to hp 

e= efficiency (ranging from 0.70 to 0.9)   

Air mass flowrate was calculated by multiplying the air flowrate calculated from Equation 15 by 

the density of air (kg/m3). The density of air was calculated at 25 ℃ with a pressure of 95.2 KPa 

to be 1.12-kg/m3. Shown in Table 6, are all assumptions and values used to calculate the power 

requirement in a SBR process. Hourly power costs were determined based on an electricity cost 

of $0.1 /kW-hr (EIA, 2018).  

 

 

 

 



37 

 

Table 6: Aeration Power Cost Parameters   

Parameters Unit Value 

Density of air kg air/m3 1.204 

Air mass flowrate kg/s 0.21 

R J/mole*K 8.314 

Absolute inlet temperature (𝑇1) K 293.15 

Pressure drop (piping, valves, 

diffusers) m 1.22 

Absolute inlet pressure (𝑃1) m 10.33 

Absolute outlet pressure (𝑃2) m 15.68 

Specific heat ratio (k) unitless 0.283 

Molecular weight of dry air  g/mol 28.97 

Conversion factor from  ft*lbs/s to hp 550 

Blower mechanical efficiency  % 75 

Blower motor electrical 

efficiency  % 90 

Blower overall efficiency (e) % 68 

3.3.2 MBR Costs 

3.3.2.1 Capital Costs 

 MBRs operate with a shorter HRT compared to SBR systems; however MBRs operate with 

a longer SRT. Figure 4 displays a complete MBR system used for this study. For this research 

typical design parameters for the MBR include an 8 hour HRT and 25 day SRT (Verrecht et al., 

2010). A temperature of 25 °C, RAS recycle of ratio of 6, and membrane flux of 20 L/m3 ∙ h were 

obtained from Metcalf et al. (2014). Capital costs include pre-anoxic tank, aeration tank, blowers, 

aeration equipment, dewatering, chemical pumps, and automatic valves. Capital cost of MBR was 

based on capital and construction data provided by Torrens (2014). Construction costs were 

calculated as follows (Torrens, 2014): 

 Piping and installation: 20% of equipment cost 

 Electrical and instrumentation: 20% of equipment cost 



38 

 

 Engineering and construction management: 25% of equipment cost 

 Structural: 10% of equipment costs 

 Civil: 10% of equipment costs 

 Contingency: 30% of total capital costs 

 

Figure 4: Membrane Bioreactor System 

3.3.2.2 Operation and Maintenance   

 O&M costs associated with an MBR system is similar to an SBR. In order to determine 

the volume of the membrane separation tank, the membrane surface area is determined by using 

Equation 17: 

Membrane surface area =
Q (

m3

d
)∗(

d

24h
)

Membrane flux (
L

m2h
)
 (17) 

The tank volume was calculated by multiplying the membrane surface area by a membrane tank 

volume to membrane area ratio of 0.025 m3/m2 to be 5.16 m3 (Metcalf et al., 2014). In order to 

determine the pre-aeration volume, the mass of MLVSS and MLSS in the aeration basin were 

found using Equations 18 and 19 as follows: 



39 

 

Px,VSS = Px,bio + Q(nbVSS) (18) 

Where,  

 Px,VSS=net waste activated sludge produced each day, kg VSS/day  

 nbVSS= nonbiodegradable volatile suspended solids  

The total mass of solids in the reactor is: 

Px,TSS =
Px,VSS

0.85
+ Q(nbVSS) + Q(TSS − VSS) (19) 

Where, 

 TSS= influent wastewater TSS concentration, mg/l 

 VSS= influent wastewater VSS concentration, mg/l  

The volume is than calculated to be 120 m3. The size of the anoxic zone was than calculated to 

be 24 m3. The oxygen requirement is calculated using equations 10-15 shown in Section 3.3.1.3. 

However, two different SOTR and air flowrates were calculated, one for the preaeration tank and 

one for the membrane tank. Based on a mixing energy of 8 kW/m3 used by (Metcalf et al., 

2014), the anoxic zone mixing energy was estimated to be 0.19 kW. Membrane fouling control 

and cleaning chemical and pumping costs are an important factor that affects the overall total 

MBR system costs. For this research, chemical cost data were provided by Torrens (2014). 

3.4 SGA Processes Cost Estimate Methodology  

3.4.1 Equalization  

 WWTPs implement a sidestream treatment process to deal with the resulting loads from 

sludge dewatering that contain high concentrations of ammonia and phosphorus. To address the 

impact of batch leachate loads on the sidestream treatment processes, an equalization basin was 



40 

 

provided to manage the flow at the beginning of the sidestream treatment. The leachate with 

varying flow enters the tank before going through the rest of the treatment processes (Goel et al., 

2005). It was assumed that a cylindrical equalization tank had a three-day HRT. Volume of the 

tank therefore was 1500 m3 and the tank size was 6 m in height, and 9 m in diameter.  

3.4.2 Struvite Crystallization 

3.4.2.1 Capital Cost  

 For this research, it was assumed that one cone-shaped struvite crystallization tank was 

needed. The struvite reactor received influent of centrate from the sludge dewatering combined 

with leachate transported from a landfill. Munch et al. (2001) studied the effect of HRT on the 

effluent ortho-P concentration. The study showed that an HRT of 1-2 hour was sufficient, and 

had no effect on the effluent ortho-P concentration (Münch et al., 2001). For struvite 

crystallization, an HRT of one hour was chosen for this research (Metcalf et al., 2014), in 

addition to 30 minutes of settling time to allow the separation of precipitated struvite 

(Yetilmezsoy et al., 2017). Given an HRT of one hour, the volume of the tank was calculated to 

be 21 m3 with a capacity of 500 m3 per day. Equipment cost includes the struvite tank, chemical 

tanks for MgO, NaOH and H2SO4, automatic valves, building, and chemical dosage pumps. 

Struvite precipitation has been widely studied at laboratory scale. However, there are few full-

scale applications, and therefore capital cost data were limited. Capital costs of struvite 

crystallization were based on capital and construction data provided in Yetilmezsoy et al. (2017). 

Other construction costs were calculated similar to a SBR system and are as follows (Torrens, 

2014): 



41 

 

 Piping and installation: 20% of equipment cost 

 Electrical and instrumentation: 20% of equipment cost 

 Engineering and construction management: 25% of equipment cost 

 Structural: 10% of equipment costs 

 Civil: 10% of equipment costs 

 Contingency: 30% of total capital costs 

3.4.2.2 Operation and Maintenance 

 There are principal operational requirements that should be considered for P and N 

recovery as struvite precipitation including chemical and mixing requirements, and pH control. 

The chemical requirement included magnesium sources for struvite recovery. The source of 

magnesium is either magnesium chloride (MgCl2), MgO, or Mg(OH)2. The decision of choosing 

the best chemical that suits the process is based on cost and availability. For this research, MgO 

was chosen as the source of magnesium. MgO provides magnesium to the crystallizer, whereas 

NaOH is used to control pH to the desired level of pH 9. However, in order to feed the effluent 

of the struvite crystallization process to the influent aerobic granular sludge process, H2SO4 was 

used as a pH controller to maintain the pH within the range of 7 to 7.5. A P:Mg molar ratio of 

1:1.2 was obtained from The University of Utah. The weighted average of PO4 − P 

concentration for centrate and leachate was calculated to be 10.3 mg/l. 

1) The dose of MgO to be added was calculated as follow:  

 
10.32×10−3g/L

31 g/mol
= 3.3 × 10−4 mol/l 

2) Since the ratio of P:Mg = 1:1.2, molarity for Mg is: 



42 

 

 0.00033*1.2= 3.96× 10−4 mol/l  

3) Molecular weight of Mg is 40.3 g/mol, so  

 = 3.96× 10−4 mol/l * 40.3 g/mol= 0.016 g/l *1 kg/1000g= 𝟏. 𝟔 × 𝟏𝟎−𝟓 kg/l of MgO 

added. 

 Mixing power is an important application of P recovery as struvite. The engine power 

and electricity costs were calculated using Equation 20 (Metcalf et al., 2014): 

P = μG2V (20) 

Where, 

 P= power requirement, W 

 G= average velocity gradient, 1/s 

 μ= dynamic viscosity, N∙s/ m2 

 V= volume m2 

A velocity gradient of 500 s−1 and a mixing time of 15 minutes were chosen (Yetilmezsoy et al., 

2017). The water temperature was assumed to be 25 ℃ with a dynamic viscosity of 0.89 ×

10−3 N ∙ s/m2. The power requirement was calculated to be 4.7 kW (4700 W). A safety factor of 

1.2 was chosen and therefore the adjusted mixing power was 5.6 kW (Yetilmezsoy et al., 2017).  

3.4.3 PN/Anammox  

 

 PN/A, also known as deammonification, has been described previously in chapter 2. 

PN/A has a variety of process configurations, such as two-stage Sharon-Anammox process, 

Terra-N moving bed bioreactor (MBBR) process, and SBR. For this research, a single stage 

attached growth PN/A reactor operated as an SBR reactor was used. The SBR technology is the 



43 

 

most frequently applied reactor type; 88% of PN/A reactors are installed as single-stage 

configuration (Lackner et al., 2014).  

3.4.3.1 Capital Cost 

 The reactor provided a six-hour cycle time associated with four cycles/day with a total 

HRT of 48 hours. A HRT of 48 hours was assumed based on overview of full-scale PN/A plants 

by Lackner et al. (2014). The study evaluated different SBR plants with a variety of operational 

strategies and an HRT ranging from 45 to 75 hours (Lackner et al., 2014). Volume of each tank 

for this study was 1000 m3 and each tank was 15 m in length, 7.5 in width, with a water depth of 

8.8 m. The cycle consisted of 5.5 hour reaction period, 0.25 hour decant, and feeding period of 

0.25 hours. The reaction period consisted of 5 min of aeration and 10 minutes of anoxic 

operation to minimize the impact of nitrate on Anammox activity (Metcalf et al., 2014). 

Equipment costs were based on an SBR system with the addition of attached growth costs. 

Equipment costs included tanks, blowers, aeration equipment, diffusers, automatic valves, and 

decanters. Capital cost of Anammox were based on capital and construction data provided by 

Torrens (2014). Other construction costs were calculated similar to an SBR system and are as 

follows (Torrens, 2014): 

 Piping and installation: 20% of equipment cost 

 Electrical and instrumentation: 20% of equipment cost 

 Engineering and construction management: 25% of equipment cost 

 Structural: 10% of equipment costs 

 Civil: 10% of equipment costs 

 Contingency: 30% of total capital costs 



44 

 

3.4.3.2 Operation and Maintenance 

 Similar approaches to calculate the oxygen requirement and power cost for PN/A were 

used from the SBR process based on Equations (10-15) with these following adjustments: 

1) From Equation 2 (p.16) the oxygen requirement for PN/A is 1.9 kg O2/kg N compared to 

4.6 kg O2/kg N from conventional nitrification/denitrification, which indicates that 

aeration requirement is reduced by 60%. In order for the Anammox process to achieve 

optimal performance, an effluent from the PN/A with 50% NO2 − N and 50% NH3 − N 

must be achieved (Eini, 2012).  

2) Influent coming into the Anammox reactor is the effluent from the aerobic granular 